
S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e
 

SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711000_9816003_PA315     Rev. 03     Page 1/3

PA 315 - 9816003

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

POS Description Part Number QTY Kit

X
X
X
X
X
X
X

X

Screw Cylindric Head M5X10
Screw Cylindric Head M6x16
Screw Cylindric Head M6x20
Screw Cylindric Head M6x35
Screw Cylindric Head M8x25
Screw Cylindric Head M8x100
Screw Cylindric Head M6x85
Screw Hexagonal Head M8x25
Screw Hexagonal Head M10x30
Screw Hexagonal Head M12x35
Screw Hexagonal Head M6x12
Screw Cylindric Head M5x16
Screw Hexagonal Head M10x35
Screw Hexagonal Head M8x25
Screw Cylindric Head M8x180
Screw Hexagonal Head M6x16
Nut M8 Flanged
Nut M6
Washer Ø6
Washer Ø10
Washer Ø12
SCHNORR Washer Ø8
SCHNORR Washer Ø6
SCHNORR Washer Ø10
Washer 1”
Eyebolt M12
Seeger I48
Cylindric Pin Ø6x20
Key Type A 8x7x25
Key Type A 10x8x25
Shaft Seal A 45-62-7 FKM
O-Ring 3225 VITON
O-Ring 3287 FKM
O-Ring 3075 FKM
O-Ring 3118 FKM
O-Ring 41050 FKM
Aluminum Sight Glass 1/2”
Know 1/2” + O-Ring FKM
Magnet
Shock Mount
Shock Mount
Bearing 45-35-26
Exhaust Filter Plug
Gear
Elastic Coupling

///
(**)
///
///
///
///
///
///
///
///
///
///
///
///
///

(**)
///
///
///
///
///
///

(**)
///
///

0403002
0501021
0601004
0701005
0701015
0901031
1001020
1001026

1001070/V
1001103
1001104
1105009
1110010
1404001
1503001
1503005
1601024
1706021
1707001
1901011

5
(**)
6
2
1
2
6
1
3
4
1
17
2
1
6

(**)
4
1
1
3
4
2

(**)
2
1
1
1
2
1
2
3
2
2
1
3
1
1
1
1
4
1
2
1
2
1



S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRICAL MOTOR THE TECHNICAL CODE MAY CHANGE.
** CHECK TABLE FOR CORRESPONDING PART NUMBER AND QUANTITY
/// NOT AVAILABLE AS A SPARE PART

 

SPARE PARTS LIST

DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

PA 315 - 9816003

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80

POS Description Part Number QTY Kit
Shock Mount Set
Shock Mount Set
Electric Motor
Bearing 6207
Bearing 3207
Pump Body
Rotor
Rotor
Front Cover
Fan Group
Air Cooling Cover
Metal Sheet Conveyor
Metal Sheet Conveyor
Coupling
Base
Washer
Felt Washer
Washer
Conical Ring Lock Washer
Inlet Fitting Spacer
Spacer
Motor Flange
Inlet Filter
Inlet Fitting
Support Bracket
Oil Spreader
Rotor Shaft
Rotor Shaft
Locking Bearing Ring
Seal Ring
Conical Ring
Bearing 45-35-26.1
Bearing 45-35-26
Silencer Valve
Vacuum Regulator Valve

1903017
1093019

2310004 (*)
2401053
2401054
3001161
3110003
3110004
3202073
3610014
3703058
3703059
3703062
3801034
3904060
4001020
4001053
4001054
4001055
4201036
4201037
4302038
4503009

(**)
4801063
4801064
4803063
4803064
4805005
4807012
4807013
4810013
4810014
9002023
9004022

1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
2
1
1

(**)
3
1
1
1
2
4
4
2
1
1
1

X

Screw Cylindrical Head M6x16
Screw Hexagonal Head M6x16
SCHNORR Washer Ø6
Inlet Fitting

2
16
23
69

0101022
0114001
0303009
4508069

0
5
6
1

Pos Description Part Number Qty Qty
3
2
9
1

Part Number
SERIAL NUMBERS BEFORE 1799999 SERIAL NUMBERS AFTER 1800000

0101022
0114001
0303009
4508069

Doc.8711000_9816003_PA315     Rev. 03     Page 1/3



PA
 3

15
 - 

98
16

00
3

S
PA

R
E

 P
A

R
TS

 L
IS

T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c.

8
7
11

0
0
0
_
9
8
1
6
0
0
3
_
P

A
3
1
5
  
  
 R

e
v.

 0
3
  
  
 P

a
g
e
 3

/3


	2: PA 315 spare parts pg 1
	3: PA 315 spare parts pg 2
	4: PA 315 spare parts pg 3

